
Manual of Water Supply Practices 61M

1E-4C-30061-5/11-QG

AWWA is the authoritative resource for knowledge, information, and advocacy to improve the 

quality and supply of water in North America and beyond. AWWA is the largest organization of water 

professionals in the world, advancing public health, safety, and welfare by uniting the efforts of the 

full spectrum of the water community. Through our collective strength, we become better stewards of 

water for the greatest good of people and the environment. 

Advocacy
Communications
Conferences
Education and Training
Science and Technology
Sections

The Authoritative Resource on Safe Water ®

As worldwide fresh water supplies become increasingly stressed from 
[...]
only for dilution of the concentrate and not as a source of feedwater is the 32 mgd (121 MLD) 
Carboneras desalination plant in Spain (Figure 4-12), which currently is one of the largest 
SWRO plants in Europe. The concentrate is discharged to the cooling water canal of a 
nearby coastal power generation plant and diluted to environmentally safe levels before 
returning to the sea. The Carboneras seawater desalination plant has a separate open 
intake independent from the power plant.

Colocation with an existing once-through cooling coastal power plant yields four key 
benefits: (1) the construction of a separate desalination plant outfall structure is avoided 
thereby reducing the overall cost of desalinated water; (2) the salinity of the desalination 
plant discharge is reduced as a result of the mixing and dilution of the membrane concen-
trate with the power plant discharge, which has ambient seawater salinity; (3) because a 
portion of the discharge water is converted into potable water, the power plant thermal 
discharge load is decreased, which in turn lessens the negative effect of the power plant 
thermal plume on the aquatic environment; and (4) the blending of the desalination plant 
and the power plant discharges results in accelerated dissipation of both the salinity and 
the thermal discharges.

The cost of construction of a separate ocean outfall could be significant, and its 
avoidance would result in a measurable reduction of plant construction expenditures. In 
addition, the length and configuration of the desalination plant concentrate discharge out-
fall are closely related to the discharge salinity. Usually, the lower the discharge salin-
ity, the shorter the outfall and the less sophisticated the discharge diffuser configuration 
needed to achieve environmentally safe concentrate discharge. Blending the desalination 
plant concentrate with the lower salinity power plant cooling water reduces the overall 
salinity of the ocean discharge within the range of natural variability of the ocean, thereby 
completely eliminating the need for complex and costly discharge diffuser structures.

Courtesy of Water Globe Consulting

32 MGD Carboneras SWRO plant in SpainFigure 4-12 

M61.indb   67 4/21/2011   10:10:06 AM



68 desalination  of SEAWater

Deep Well Injection and Coastal Well Disposal—environmental impacts and 
mitigation measures.

Deep well injection involves the discharge of desalination plant concentrate into an 
acceptable confined deep underground aquifer below the freshwater aquifer(s) using a sys-
tem of disposal wells. The deep-well injection concentrate disposal system also includes 
a set of monitoring wells to confirm that the concentrate is not migrating to the adjacent 
aquifers. A variation of this disposal alternative is the injection of concentrate into exist-
ing oil and gas fields to aid field recovery.

Deep well injection is frequently used for concentrate disposal from all sizes of 
brackish water desalination plants. Beach well disposal is an alternative concentrate dis-
posal practice.

Unlike deep well injection, beach well disposal consists of concentrate discharge into 
a relatively shallow unconfined coastal aquifer that ultimately conveys the discharge into 
the open ocean through the ocean bottom. Beach wells are used for small- and medium-
sized seawater desalination plants and are not discussed further in this manual due to lim-
ited application and success record.

Deep well injection is most widely used for brackish water discharge. This method 
of concentrate disposal has found very limited application for seawater desalination. Key 
considerations associated with this concentrate disposal method include:

Limited to site-specific conditions of confined aquifers of large storage capac-•	
ity that have good soil transmissivity (Swartz 2000).

Not feasible for areas of elevated seismic activity or near geologic faults that •	
can provide a direct hydraulic connection between the discharge aquifer and 
a water supply aquifer.

Potential for contamination of groundwater with concentrated pollutants, •	
if the discharge aquifer is not adequately separated from the water supply 
aquifer in the area of discharge.

Potential leakage from the wells.•	

Potential scaling and decrease of well discharge capacity over time.•	

A backup concentrate disposal method is required for periods of time when •	
the injection wells are tested and maintained.

High well construction and monitoring costs.•	

The cities of Marina and Sand City, California have used shallow coastal well dis-
charge of seawater desalination plant concentrate. The discharges inject concentrate with 
salinity between 30,000 and 43,000 mg/L of TDS into shallow dune sand aquifers via a con-
ventional well for Marina and a horizontal well for Sand City. The injected concentrate 
blends with groundwater and ultimately diffuses into the turbulent surf zone. At present, 
the concentrate from the Marina SWRO plant is no longer discharged through the beach 
well because of severe scaling problems. Also, the Marina Coast Water District is planning 
on building a new larger seawater desalination plant that will codispose the seawater con-
centrate with the wastewater effluent from a nearby wastewater treatment plant. The 0.6 
mgd (2.3 MLD) Sand City desalination facility began operation in 2009 and continues to 
discharge through its subsurface discharge. This plant uses intake wells to collect source 
seawater (typically of salinity of 17,000 and 28,000 mg/L) for the production of freshwater 
and collects additional seawater to dilute the desalination plant concentrate to ambient 
seawater salinity levels as needed (Wetterau et al. 2009).

A recent study in Spain suggests that actual dilution of the concentrate from a beach-
discharge outfall may be lower than normally accepted (Fernandez-Torquemada et al. 
2005). In this case, elevated salinity was reported in deep localities several miles from the 

M61.indb   68 4/21/2011   10:10:06 AM



Environmental Impacts and Mitigation Measures  69

discharge point. Similarly, a modeling study from Oman suggests that continuously dis-
charging concentrate directly on the shoreline may result in increased salinity along the 
coastline (Purnama et al. 2003).

Beneficial Use of Concentrate
Concentrate from seawater desalination plants contains large quantities of minerals that 
may have commercial value when extracted. The most valuable minerals from the sea-
water are magnesium, calcium, sodium, chloride, and bromide. Magnesium compounds 
in seawater have agricultural, nutritional, chemical, construction, and industrial applica-
tions. Calcium sulphate (gypsum) is used as construction material for wallboard, plaster, 
building cement, and road building and repair. Sodium chloride can be used for production 
of chlorine and caustic soda, highway de-icing, and food products. Technologies for ben-
eficial recovery of minerals from concentrate can be used for management of concentrate 
from both inland brackish water desalination plants and coastal seawater desalination 
plants. These technologies have the potential to decrease the volume and cost of trans-
porting concentrate as well.

The existing salt recovery technologies extract salts by fractional crystallization or 
precipitation. Crystallization of a given salt can be achieved by concentrate evaporation or 
temperature control. Fractional precipitation is attained by adding a chemical precipitat-
ing agent to selectively remove a target mineral from the concentrate solution. For exam-
ple, there is a commercially available technology for extraction of magnesium and calcium 
salts from concentrate and for production of structural materials from these salts.

Management of Desalination Plant Residuals___________
The key residuals generated at a desalination plant, apart from the concentrate discussed 
previously, include pretreatment process waste streams and spent membrane cleaning 
solutions. The most commonly used methods for management of these residuals are sum-
marized in Table 4-3.

Management of Pretreatment Process Residuals
Table 4-4 presents types of residuals that may be produced in the pretreatment process 
before applying membrane desalination. The amount of residuals produced is primarily a 
function of the feedwater quality relative to the constituents that must be removed prior to 
the membrane desalination process. Seawater from open ocean intakes contains signifi-
cant levels of suspended solids. These solids must be removed prior to reverse osmosis, 
either in a backwash stream or as sludge. Other than the concentrate stream, these solids 
create the most significant residual stream from a desalination plant.

Spent filter backwash water is a waste stream produced by the membrane plant’s pre-
treatment filtration system. Depending on the type of pretreatment system used (granular 
or membrane filters), the spent filter backwash water will vary in quantity and quality. In 
general, the membrane pretreatment systems produce 1.5 to 2 times larger volume of spent 
filter backwash water than the granular media filters. However, compared to microfiltra-
tion (MF) or ultrafiltration (UF) membrane pretreatment filters, granular media filters 
typically require larger dosages of coagulant for pretreatment. Depending on the source 
water quality, membrane �������������������������������������������������������������use���������������������������������������������������������� may allow �����������������������������������������������successful ������������������������������������pretreatment without coagulant addi-
tion. Spent pretreatment filter backwash water may include filter aids and coagulants.

Discharge to the ocean, along with plant concentrate without treatment, is one of the 
most widely practiced disposal methods for spent filter backwash water internationally. 
This is typically the lowest cost disposal method because it does not involve any treatment 
prior to disposal. However, the practice is less common in more environmentally sensitive 
areas, such as Australia and the U.S.

M61.indb   69 4/21/2011   10:10:06 AM



70 desalination  of SEAWater

Residuals from seawater desalination processesTable 4-3	

Residual Source or Cause Most Common Disposal Methods

Filter and screening backwash 
solids/sludge

Suspended solids in the feedwater. 
May contain coagulants and/or 
filter aid polymers.

Settling/thickening, dewatering by 
belt filter presses and sludge dis-
posal to sanitary landfill.

Backwash water From removal of suspended solids 
in the feed water.

Recycle to the pretreatment filtra-
tion system for reuse or disposal 
with concentrate.

Cleaning solutions Cleaning of filtration membranes 
(MF/UF) and RO membranes.

Blending with concentrate and dis-
posal to surface water body.

Disposal to sanitary sewer.

Spent media (sand, anthracite and/
or garnet)

From the removal of suspended 
solids in the source water.

Disposal to sanitary landfill.

Cartridge Filters – polypropylene Final fine filtration prior to RO, 
periodic replacement.

Disposal to sanitary landfill.

MF/UF pretreatment membranes – 
polymeric material (polypropylene, 
polysulphone, polyvinylidene-
fluroide [PVDF], cellulose acetate.

Membrane replacement for MF/UF 
pretreatment systems.

Disposal to sanitary landfill.
Regeneration by membrane manu-

facturer and reuse.

RO membranes (polyamide thin 
film composite, cellulose acetate)

Membrane replacements. Disposal to sanitary landfill.
Regeneration by membrane manu-

facturer and reuse.

Courtesy of Water Globe Consulting

On-site treatment prior to surface water discharge or recycle upstream of the fil-
tration system is another option. The filter backwash water must be treated when its 
direct discharge does not meet water quality requirements. Typically, the most widely 
used granular media backwash treatment method is gravity settling in lamella plate sedi-
mentation tanks.

Spent wash water from membrane pretreatment systems is less likely to contain coag-
ulants than media filtration backwash, making it more amenable to discharge with the RO 
concentrate. Where membrane filtration backwash is recovered, it will employ similar pro-
cesses as are used with media filters. The solid residuals (sludge) retained in the sedimen-
tation basin are generally dewatered onsite in a designated solids handling facility.

Conventional granular media filters and membrane pretreatment systems differ sig-
nificantly by the type, quality, and quantity of the residuals generated during the filtration 
process (see Table 4-4).

Typically, granular media filtration systems generate only one large liquid waste 
stream, containing both spent filter backwash and filter-to-waste flows. The volume of 
this stream in a well designed plant varies between 2 to 6 percent of the total plant intake 
seawater volume. In addition to the particulate solids and colloids that are contained in 
the source seawater, this waste stream also contains coagulant (typically iron salt) and 
may have flocculant (polymer).

Membrane pretreatment systems generate two primary liquid residual streams: (1) 
spent membrane backwash water (reject) and (2) membrane cleaning solution from daily 
or periodic chemically enhanced backwash (CEB). The volume of the spent membrane 
filter backwash water is typically 5 to 10 percent of the plant intake source volume – i.e., 
approximately one-and-a half to two times larger than the spent filter backwash water vol-
ume of granular media pretreatment systems.

M61.indb   70 4/21/2011   10:10:07 AM



Environmental Impacts and Mitigation Measures  71

The difference in total liquid residual volume generated by membrane pretreatment 
systems is even larger, taking into account that the microscreens needed to protect the 
membrane pretreatment filters will be a source of an additional waste discharge from 
their intermittent cleaning. While conventional traveling fine bar screens use 0.1 to 0.2 
percent of the intake source water for cleaning, the microscreens generate waste screen-
wash volumes that equal a slightly higher to 0.1 to 0.5 percent of the intake flow. The larger 
waste stream volume of the membrane pretreatment system would require proportionally 
larger intake seawater volume, which in turn would result in increased size and construc-
tion costs for the desalination plant intake facilities, and pump station, and in higher O&M 
costs for source seawater pumping to the pretreatment facilities.

In addition to backwashing, cost competitive design and operation of membrane pre-
treatment systems often require daily or periodic chemically enhanced membrane back-
wash (CEB) using a large dosage of chlorine (typically 20 to 200 mg/L) and strong base 
and/or acid over a short period of time. This performance-enhancing CEB adds to the 
volume of the waste streams generated at the RO membrane plant and to the overall cost 
of source water pretreatment. The daily volume of waste stream generated during CEB is 
usually 0.2 to 0.4 percent of the volume of the intake source seawater.

Another waste stream that is associated only with membrane pretreatment is gen-
erated during the periodic chemical cleaning of the pretreatment membranes. Extended 
off-line chemical cleaning, often referred to as clean-in-place (CIP), is usually needed once 
every one to three months. During CIP, membranes are soaked in a solution of hydrochloric 
or citric acid, sodium hydroxide, sodium hypochlorite, and/or surfactants. CIP is critical for 
maintaining steady state membrane performance and productivity, but the cleaning gener-
ates an additional waste stream that is 0.03 to 0.05 percent of the source seawater volume.

One key advantage of membrane pretreatment systems is that the waste filter back-
wash generated by these systems contains less source water conditioning chemicals (coag-
ulant and polymer), and therefore it is more environmentally benign compared to the waste 